

Product List (Oral Solid Dosage)

CARDIOVASCULAR

- 1 Amlodipine Tablets 5 mg; 10 mg
- 2 Amlodipine + Bisoprolol Tablets (5 mg + 10 mg)
- 3 Amlodipine + Hydrochlorothiazide Tablets (5 mg + 12.5 mg);(5 mg + 25 mg); (5 mg + 50 mg)
- 4 Apixaban Tablets 2.5 mg; 5 mg
- 5 Atorvastatin Tablets 10 mg; 20 mg; 40 mg
- 6 Atorvastatin + Aspirin Tablets (10 mg + 75 mg); (20 mg + 150 mg)
- 7 Atorvastatin + Clopidogrel Tablets (10 mg + 75 mg)
- 8 Atorvastatin + Ezetimibe Tablets (10 mg + 10 mg); (10 mg + 40 mg)
- 9 Atorvastatin + Fenofibrate Tablets (10 mg + 160 mg)
- 10 Bempedoic Acid Tablets 180 mg
- 11 Bempedoic Acid + Ezetimibe Tablets (180 mg + 10 mg)
- 12 Carvedilol Tablets 3.125 mg; 6.25 mg; 12.5 mg; 25 mg
- 13 Clopidogrel Tablets 75 mg; 150 mg
- 14 Dabigatran etexilate mesylate Capsules 75 mg ; 110 mg
- 15 Eltrombopag Tablets 25 mg ; 50 mg; 75 mg
- 16 Enalapril Maleate Tablets 5 mg; 10 mg; 20 mg
- 17 Enalapril Maleate + Hydrochlorothiazide Tablets (20 mg + 12.5 mg)
- 18 Furosemide Tablets 40 mg
- 19 Hydrochlorothiazide Tablets 25 mg; 50 mg
- 20 Irbesartan Tablets 75 mg; 150 mg; 300 mg
- 21 Irbesartan + Hydrochlorothiazide Tablets (150 mg + 12.5 mg); (300 mg + 25 mg)
- 22 Ivabradine Tablets 5 mg; 7.5 mg
- 23 Losartan Potassium Tablets 25 mg; 50 mg
- 24 Losartan Potassium + Hydrochlorothiazide Tablets (25 mg + 12.5 mg); (50 mg + 12.5 mg); (100mg + 12.5mg)
- 25 Metoprolol Tablets 100 mg
- 26 Nebivolol Tablets 2.5 mg ; 5 mg; 10 mg
- 27 Nebivolol + Amlodipine Tablets (5 mg + 5 mg)
- 28 Nebivolol + Hydrochlorothiazide Tablets (5 mg + 12.5 mg)
- 29 Nifedipine (XR) Tablets 10 mg; 20 mg ; 30 mg ; 60 mg
- 30 Olmesartan Tablets 20mg; 40mg
- 31 Olmesartan and Hydrochlorothiazide Tablets (20mg+12.5 mg); (40 mg +12.5 mg)
- 32 Propranolol Tablets 40 mg
- 33 Ranolazine (SR) Tablets 750 mg; 1000 mg
- 34 Rivaroxaban Tablets 2.5 mg; 5 mg; 10 mg; 15 mg; 20 mg
- 35 Rosuvastatin Tablets 5 mg; 10 mg; 20 mg
- 36 Rosuvastatin + Aspirin Tablets (10 mg + 75 mg); (20 mg + 150 mg)
- 37 Rosuvastatin + Clopidogrel Tablets (10 mg + 75 mg)
- 38 Rosuvastatin + Fenofibrate Tablets (5 mg + 160 mg); (10 mg + 160 mg)
- 39 Sacubitril + Valsartan Tablets (24 mg + 26 mg); (49 mg + 51 mg); (97 mg + 103 mg)
- 40 Simvastatin Tablets 5 mg; 10 mg; 20 mg; 40 mg; 80 mg
- 41 Simvastatin + Ezetemibe Tablets (10 mg + 10 mg); (20 mg + 10 mg); (40 mg+10 mg)
- 42 Telmisartan Tablets 40 mg; 80 mg
- 43 Telmisartan + Hydrochlorothiazide Tablets (40 mg+12.5 mg); (80 mg+12.5 mg)
- 44 Ticagrelor Tablets 60 mg; 90 mg ; 120 mg ; 180 mg
- 45 Valsartan Tablets 40mg; 80 mg; 160 mg; 320 mg
- 46 Valsartan + Amlodipine Tablets (160mg + 5 mg); (160 mg+10 mg); (320 mg + 5 mg); (320 mg + 10 mg)
- 47 Valsartan+Hydrochlorothiazide Tablets (80 mg +12.5 mg); (160 mg + 12.5 mg); (160 mg + 25 mg); (320 mg + 12.5 mg); (320 mg + 25 mg)
- 48 Valsartan + Amlodipine + Hydrochlorothiazide Tablets (160 mg + 5 mg + 12.5 mg); (160 mg + 10 mg + 12.5 mg); (160 mg + 5 mg + 25 mg); (160 mg + 10 mg + 25 mg); (320 mg + 10 mg + 25 mg)

ANTI DIABETIC

- 1 Dapagliflozin Tablets 5 mg; 10 mg
- 2 Dapagliflozin + Metformin Tablets (5 mg +500 mg); (5 mg + 1000 mg); (10 mg+ 500 mg); (10 mg + 1000 mg)
- 3 Dapagliflozin + Metformin (XR) Tablets (5 mg + 500 mg); (5 mg + 1000 mg); (10 mg+ 500 mg); (10 mg + 1000 mg)
- 4 Empagliflozin +Metformin Tablets (12.5 mg + 500 mg); (12.5 mg + 1000 mg)
- 5 Gliclazide Tablets 30 mg; 60 mg
- 6 Gliclazide (MR) Tablets 30 mg; 60 mg
- 7 Glimepiride + Metformin (SR) Tablets (1 mg + 500 mg); (2 mg + 500 mg)
- 8 Linagliptin Tablets 5 mg
- 9 Linagliptin + Metformin Tablets (2.5 MG + 500mg) ; (2.5 mg + 1000 mg)
- 10 Metformin (SR) Tablets 500 mg; 750 mg; 850 mg; 1000 mg
- 11 Sitagliptin Tablets 50 mg, 100 mg
- 12 Sitagliptin + Metformin Tablets (50 mg + 500 mg); (50 mg + 1000 mg)
- 13 Sitagliptin + Metformin (XR) Tablets (100 mg + 1000mg); (50 mg + 1000 mg)
- 14 Vildagliptin Tablets 50 mg; 100 mg
- 15 Vildagliptin + Metformin (XR) Tablets (50 mg + 500 mg)

Product List (Oral Solid Dosage)

CENTRAL NERVOUS SYSTEM

- 1 Aripiprazole Tablets 5 mg; 10 mg; 15 mg; 20 mg; 30 mg
- 2 Amitriptyline HCL Tablets 10 mg; 25 mg; 50 mg; 75 mg
- 3 Betahistine Tablets 6 mg , 8 mg , 12 mg, 16 mg , 24 mg
- 4 Buprenorphine HCl + Naloxone Sublingual Tablets
(2 mg + 0.5 mg)
- 5 Carbamazepine Tablets 200 mg; 400 mg
- 6 Cabergoline Tablets 0.25 mg; 0.5 mg; 1 mg
- 7 Carbidopa + Levodopa Tablets (25 mg + 100 mg);
(25 mg + 250 mg)
- 8 Citalopram Tablets 500 mg; 1000 mg
- 9 Desvenlafaxine (XR) Tablets 25 mg; 50 mg; 100 mg
- 10 Escitalopram Oxalate Tablets 10 mg; 20 mg
- 11 Escitalopram Oxalate + Clonazepam Tablets
(5 mg + 0.5 mg);(5 mg + 0.25 mg);(10 mg + 0.5 mg)
- 12 Fluoxetine Capsules 20 mg; 40 mg; 60 mg
- 13 Gabapentin Capsules 300 mg
- 14 Gabapentin + Methylcobalamin Tablets
(100 mg + 500 mcg)
- 15 Gabapentin + Cyclocobalamin + Thiamine Capsules
(300 mg + 200 mcg + 100 mg)
- 16 Lamotrigine Tablets 5mg , 25 mg , 50 mg , 100 mg ,
150 mg , 200 mg
- 17 Levetiracetam Tablets 250 mg; 500 mg; 750 mg; 1000 mg
- 18 Lurasidone HCL Tablets 40 mg; 80 mg
- 19 Olanzapine Tablets 2.5 mg; 5 mg; 7.5 mg; 10 mg; 20 mg
- 20 Oxcarbamazepine Tablets 150 mg; 300 mg; 600 mg
- 21 Paroxetine (CR) Tablets 12.5 mg
- 22 Paroxetine + Clonazepam (CR) Tablets
(12.5 mg + 0.5 mg)
- 23 Phenytoin Sodium Tablets 100 mg
- 24 Pramipexole Dihydrochloride Tablets
0.25 mg; 0.5 mg; 1 mg
- 25 Pregabalin Capsules 50 mg; 75 mg; 150 mg; 300 mg
- 26 Pregabalin Tablets 75 mg
- 27 Pregabalin + Methylcobalamin Capsules (75 mg +
750 mcg) , (150 mg + 750 mcg) ,(300 mg + 750 mcg)
- 28 Quetiapine Tablets 25 mg; 50 mg; 100 mg; 300 mg
- 29 Risperidone Tablets 0.5 mg , 1mg , 2mg , 3 mg , 4 mg
- 30 Venlafaxine (ER) Tablets 37.5 mg; 75 mg
- 31 Zolpidem Tartrate Tablets 5 mg; 10 mg

ANALGESIC / ANTI-INFLAMMATORY

- 1 Dexketoprofen Tablets 25 mg
- 2 Dexketoprofen Trometamol + Paracetamol Tablets
(25 + 500 mg)
- 3 Dexketoprofen+ Vitamin B1 + Vitamin B6 + Vitamin B12
Capsules (25 mg + 50 mg + 50 mg + 1000 mcg)
- 4 Diclofenac + Chlorzoxazone + Paracetamol Tablets
(50 mg + 250 mg + 325 mg)
- 5 Diclofenac Potassium + Vit B1 + Vit B6 + Vit B12
Capsules (100 mg + 50 mg + 100 mg + 1000 mcg) ;
(50 mg + 50 mg + 50 mg + 250 mcg)
- 6 Etoricoxib Tablets 30mg ; 60 mg; 90 mg ; 120 mg
- 7 Ibuprofen Tablets / Softgel Capsules 400 mg;
600 mg; 800 mg
- 8 Ketorolac Sublingual Tablets 10mg ; 30mg
- 9 Naproxan Tablets 500 mg
- 10 Meloxicam Tablets 2.5 mg ; 7.5 mg ; 15 mg
- 11 Paracetamol (ER) Tablets 1000 mg
- 12 Tapentadol Tablets 50 mg; 100 mg; 200 mg; 225 mg
- 13 Tramadol HCL Tablets 100 mg
- 14 Varenicline Tablets 1 mg

ANTI ALLERGY

- 1 Cetirizine Tablets 10 mg
- 2 Cetirizine HCL + Phenylephrine HCL + Dextromethorphan
hydrobromide + Paracetamol Tablets
(2.5 mg + 5 mg + 5 mg + 125 mg)
- 3 Cinnarizine Tablets 25 mg
- 4 Desloratadine Tablets 5 mg
- 5 Fexofenadine Tablets 120 mg; 180 mg
- 6 Levocetirizine Tablets 5 mg
- 7 Loratadine Tablets 5 mg ; 10 mg
- 8 Montelukast sodium Tablets 5 mg ; 10 mg
- 9 Montelukast sodium Chewable Tablets 4 mg; 5 mg
- 10 Montelukast sodium + Levocetirizine Tablets
(4 mg + 2.5 mg);(10 mg + 5 mg)

Product List (Oral Solid Dosage)

ANTI INFECTIVE / ANTI BIOTICS

- | | |
|--|---|
| 1 Amoxicillin Tablets 125 mg; 250 mg; 500 mg | 9 Fluconazole Tablets 150 mg; 400 mg |
| 2 Amoxicillin + Clavulanic Acid Tablets (500 mg+125 mg); (825 mg+125 mg) | 10 Ketoconazole Tablets 200 mg |
| 3 Azithromycin Tablets 250 mg; 500 mg | 11 Levofloxacin Tablets 250 mg; 500 mg |
| 4 Cefixime Tablets 200 mg; 400 mg | 12 Moxifloxacin Tablets 400 mg |
| 5 Cefalexin Capsules 250 mg; 500 mg | 13 Nitrofurantoin Tablets 50 mg; 100 mg |
| 6 Ciprofloxacin Hydrochloride Tablets 250 mg; 500 mg | 14 Ofloxacin Tablets 200 mg; 400 mg |
| 7 Clotrimazole Vaginal Tablets 100 mg | 15 Secnidazole Tablets 500 mg; 1000 mg |
| 8 Cloxacillin Capsules 250mg; 500mg | 16 Voriconazole Tablets 50 mg; 200 mg |

HORMONAL

- | | |
|--|--|
| 1 Conjugated Estrogens Tablets 0.625 mg | 7 Norethisterone Tablets 5 mg |
| 2 Levonorgestrel Tablets 0.75 mg ; 1.5 mg | 8 Norethisterone + Ethinylestradiol Tablets (0.50 mg + 0.35 mg) |
| 3 Levonorgestrel + Ethinylestradiol 21 T + Ferrous Fumarate 7 T Tablets (0.15 mg + 0.03 mg + 75mg) | 9 Norethisterone + Ferrous fumarate Tablets (0.35 mg + 75 mg) |
| 4 Levonorgestrel + Ethinylestradiol Tablets (0.15 mg + 0.03 mg) | 10 Progesterone Softgelatin Capsules 100 mg , 200 mg , 300 mg , 400 mg |
| 5 Levothyroxine Sodium Tablets 25 mcg , 50 mcg , 100 mcg | 11 Progesterone (SR) Tablets 200 mg |
| 6 Medroxyprogesterone Tablets 2.5 mg; 5 mg; 10 mg | 12 Progesterone Tablets 100 mg |

UROLOGY

- | | |
|--|---|
| 1 Dutasteride Tablets 0.5 mg | 5 Tamsulosin (SR) Capsules 0.4 mg |
| 2 Sevelamer Tablets 800 mg | 6 Tamsulosin (SR) + Tolterodine (SR) Capsules (0.4mg + 2 mg) ; (0.4mg + 4 mg) |
| 3 Silodosin Capsules 4 mg , 8 mg | 7 Tamsulosin (SR) + Dutasteride Capsules (0.4 mg + 0.5 mg) |
| 4 Solifenacin Succinate Tablets 5 mg ; 10 mg | 8 Tolterodine (ER) Capsules 2 mg ; 4mg |

IMMUNO SUPPRESSANT

- | | |
|--|--|
| 1 Cyclosporine Capsules 25 mg , 50 mg , 100 mg | 4 Mycophenolate Mofetil Tablets 250 mg; 500 mg |
| 2 Everolimus Tablets 0.25 mg ; 0.5 mg ; 0.75 mg ; 1 mg ; 5mg ; 10 mg | 5 Tacrolimus Capsules 0.5 mg; 5 mg; 1 mg |
| 3 Finasteride Tablets 1 mg ; 5 mg | 6 Valganciclovir Tablets 450 mg |

Product List (Oral Solid Dosage)

ERECTILE DYSFUNCTION

- | | |
|---|---|
| 1 Sildenafil Citrate Tablets 50 mg ; 100 mg ; 150 mg | 3 Tadalafil Tablets 5 mg ; 10 mg ; 20 mg |
| 2 Sildenafil Citrate + Dapoxetine Tablets
(50 mg + 30 mg) ; (100 mg + 60 mg) | 4 Tadalafil + Dapoxetine Tablets
(10 mg + 30 mg) ; (20 mg + 60 mg) |

OTHER FORMULATIONS

- | | |
|---|--|
| 1 Aprepitant Capsules Kit (125 mg + 80 mg) | 7 Isotretinoin Soft Gel Capsules 10mg; 20 mg ; 30 mg |
| 2 Darunavir Tablets 400 mg ; 600 mg | 8 Tofacitinib Tablets 5 mg ; 10 mg |
| 3 Deferasirox Tablets 90 mg; 180 mg; 360 mg | 9 Varenicline Tablets 0.5 mg ; 1 mg |
| 4 Dimethyl Fumarate (DR) Capsules 120 mg ; 240 mg | 10 Vitamin D3 Softgel Capsules 60,000 IU |
| 5 Febuxostat Tablets (IR) 40 mg ; 80 mg | 11 Hydroxychloroquine Tablets 200 mg; 400 mg |
| 6 Fingolimod Capsules 0.5 mg | |

EFFERVESCENT

- | | |
|--|---|
| 1 Aspirin + Paracetamol + Caffeine Effervescent Tablets
(267 mg + 200 mg + 40 mg) | 6 Paracetamol Effervescent Tablets 500 mg ;
625 mg ; 1000 mg |
| 2 Ibuprofen Effervescent Tablets 200 mg ; 400 mg | 7 Paracetamol +Caffeine + Phenylephrine +
Chlorpheniramine Maleate Effervescent Tablets
(500 mg + 30 mg + 5 mg +2 mg) |
| 3 Paracetamol + Caffeine Effervescent Tablets
(500 mg + 65 mg) ; (1000 mg + 50 mg) | 8 Sildenafil Effervescent Tablets 50 mg ; 100 mg |
| 4 Paracetamol + Tramadol Effervescent Tablets
(162.5 mg+ 18.75 mg) ; (325 mg+ 37.5 mg) | 9 Vitamin C Effervescent Tablets 500 mg ; 1000 mg |
| 5 Paracetamol + Vitamin C Effervescent Tablets
(330 mg + 200 mg) | |

Product List (Injectable)

General Injectables

Sr. No.	Products	Presentation
1	Metamizole Sodium Injection 500 mg/ml	1ml, 2ml
2	Caffeine Citrate Injection 20 mg/ml	1ml
3	Dexketoprofen Injection 25 mg/ml	2ml
4	Diclofenac Potassium Injection 25 mg/ ml	1ml , 3ml
5	Diclofenac Sodium Injection 25 mg/ml	1ml , 3ml
6	Drotaverine Hydrochloride Injection 20 mg/ml	2 ml
7	Ferric Carboxymaltose Injection 50 mg/ml	10ml
8	Folic Acid Injection 5 mg /ml	10ml
9	Fosaprepitant Dimeglumine for Injection 150 mg	Powder for Injection
10	Granisetron Injection 1 mg/ml	1ml , 3ml
11	Iron Sucrose Injection 20 mg/ml	2.5ml , 5ml
12	Ketorolac tromethamine Injection 30 mg/ml	1ml ,2ml ,5ml , 10ml
13	Methylcobalamin (B12) Injection 1000 mcg/ml	1ml , 2ml
14	Meloxicam Injection 10 mg/ml	1.5 ml
15	Ondansetron Injection 2 mg/ml	4 ml
16	Paracetamol Injection 150 mg/ml	2ml
17	Phloroglucinol + Trimethylphloroglucinol Injection (40 mg + 0.04 mg)	4 ml
18	Phytomenadione (Vit. K1) Injection 1 mg/ml ; 10 mg/ml	1 ml
19	Ranitidine Injection 25 mg/ml	2 ml
20	Vitamin B-Complex Injection	2 ml,3 ml
21	Vitamin D3 Injection 300000 IU (7.5 mg)/ml; 600000 IU (15 mg)/ml	1ml , 5ml

Hormonal Products

Sr. No.	Products	Presentation
1	Adrenaline Injection 1 mg/ml	2ml , 4ml , 10ml
2	Buserelin Acetate Injection 1mg/ml	0.5ml , 7ml
3	Hydrocortisone Sodium Succinate for Injection 100 mg ; 250 mg ; 500 mg	Powder for Injection
4	Medroxyprogesterone Injection 150 mg/ml	Powder for Injection
5	Methyl Prednisolone Sodium Succinate for Injection 40 mg ;125 mg; 500 mg; 1000 mg	Powder for Injection
6	Noradrenaline Bitartrate Injection 2 mg/ml	4ml
7	Octreotide Injection 50 mcg/ml; 100 mcg/ml	1ml
8	Oxytocin Injection 10 Units/ml	1ml , 10ml
9	Terlipressin Injection 100 mcg/ml	10ml
10	Vasopressin Injection 20 units/ml, 40 units/ml	1ml

Product List (Injectable)

Anti Infective / Anti Biotics / Anti Viral

Sr. No.	Products	Presentation
1	Acetyl cysteine Injection 100 mg/ml, 200 mg/ml	3ml , 5ml
2	Aciclovir for Injection 250 mg ; 500 mg	Powder for Injection
3	Amikacin sulphate Injection 250 mg/ml	2ml , 4ml
4	Cefazolin for Injection 250 mg ; 500 mg ; 1 gm	Powder for Injection
5	Cefoperazone for Injection 1 gm	Powder for Injection
6	Cefotaxime + Sulbactam for Injection 1.5 gm	Powder for Injection
7	Cefotaxime for Injection 250 mg ; 500 mg ; 1 gm	Powder for Injection
8	Ceftriaxone for Injection 500 mg ; 1 gm	Powder for Injection
9	Cefuroxime for Injection 250 mg ; 750 mg ; 1.5 gm	Powder for Injection
10	Cloxacillin for Injection 500 mg ; 1 gm	Powder for Injection
11	Co-trimoxazole Infusion 80 mg/ml	5ml
12	Doripenem for Injection 500 mg ; 1 gm	Powder for Injection
13	Ertapenem for Injection 1 gm	Powder for Injection
14	Fosfomycin for injection 4 gm	Powder for Injection
15	Gentamicin Injection 40 mg/ml	1ml , 2ml
16	Imipenem + Cilastatin for Injection 500 mg ; 1gm	Powder for Injection
17	Meropenem + Sulbactam for Injection 1.5 gm	Powder for Injection
18	Meropenem for Injection 500 mg ; 1 gm	Powder for Injection
19	Piperacillin + Tazobactam for Injection 4.5 gm	Powder for Injection
20	Vancomycin for Injection 125 mg ; 500 mg ; 1 gm	Powder for Injection

Lyophilized

Sr. No.	Products	Presentation
1	Amphotericin B Injection 50 mg	Lyophilized
2	Anidulafungin Injection 100 mg	Lyophilized
3	Artesunate for Injection 30mg ; 60mg ; 120mg	Lyophilized
4	Caspofungin Acetate for Injection 50 mg ; 70 mg	Lyophilized
5	Colistimethate for Injection 1 MIU; 2MIU; 3 MIU; 4.5 MIU	Lyophilized
6	Daptomycin Injection 350 mg ; 500 mg	Lyophilized
7	Dobutamine for Injection 250 mg	Lyophilized
8	Esomeprazole Sodium for Injection 20 mg ; 40 mg	Lyophilized
9	Glutathione for Injection 600 mg	Lyophilized
10	Leuprolide injection (Depot) 3.75 mg, 11.25 mg	Lyophilized

Product List (Injectable)

Sr. No.	Products	Presentation
11	Liposomal Amphotericin B Injection 50 mg	Lyophilized
12	Omeprazole for Injecton 40 mg	Lyophilized
13	Pantoprazole for Injection 40 mg	Lyophilized
14	Propofol injection 1% , 2% (w/v)	Lyophilized
15	Rabeprazole for Injection 20mg	Lyophilized
16	Streptokinase for Injection 750000 IU , 1500000 IU	Lyophilized
17	Teicoplanin for Injection 200 mg ; 400 mg	Lyophilized
18	Tigecycline for Injection 50 mg	Lyophilized
19	Ulinastatin Injection 1,00,000 IU	Lyophilized
20	Urokinase for injection 25,00,000 IU & 5,00,000 IU	Lyophilized
21	Voriconazole Injection 200 mg	Lyophilized

Critical Care / Cardiovascular / CNS

Sr. No.	Products	Presentation
1	Alpha-Lipoic Acid Injection 25 mg/ml	10ml , 30ml
2	Amiodarone Concentrate Injection 50 mg/ml	3ml
3	Aprotinin Injection 10,000 KIU / ml	50ml
4	Atracurium Besylate Injection 10 mg/ml	1ml , 5ml , 10ml
5	Atropine sulphate Injection 0.6 mg/ml , 1mg / ml	5ml , 10 ml
6	Benztropine Mesylate Injection 1 mg/ml	2ml
7	Bupivacaine Hydrochloride + Dextrose Injection 5 mg/ml + 80 mg/ml	4ml , 30 ml
8	Bupivacaine Hydrochloride + Epinephrine Injection 5 mg/ml + 2 mg/ml	10ml , 30 ml
9	Bupivacaine Hydrochloride Injection 5 mg/ml (0.5%), 2.5 mg / ml (0.25%)	10ml , 30 ml
10	Buprenorphine Injection 0.3 mg / ml	1ml
11	Cisatracurium Besylate Injection 2 mg/ml ; 10 mg/ml	5ml , 10ml, 20ml
12	Citicoline Sodium Injection 125 mg/ml, 200 mg/ml, 250 mg/ml	2ml, 4ml , 5ml
13	Dexmedetomidine Injection 100 mcg/ml	0.5ml , 1ml , 2ml
14	Dipyridamole Injection 5 mg/ml	10ml
15	Dobutamine Injection 50 mg/ml	5ml
16	Dopamine Hydrochloride Injection 40 mg/ml	5ml , 10 ml
17	Enoxaparin Injection 20 mg / 0.2 ml; 40 mg / 0.4 ml; 60 mg / 0.6 ml; /80 mg / 0.8 ml	Pre filled syringe
18	Esmolol Injection 10 mg/ml	10ml
19	Fentanyl Citrate Injection 50 mcg/ml	2ml, 10ml

Product List (Injectable)

Sr. No.	Products	Presentation
20	Flupentixol decanoate Injection 25 mg/ml	5ml
21	Furosemide Injection 10 mg/ml	2 ml
22	Haloperidol Decanoate Injection 50 mg/ml	1ml,3ml , 5ml
23	Heparin Injection 5000 IU/ ml	5ml , 10ml
24	Hydralazine Hydrochloride Injection 20 mg/ml	1ml
25	Hyoscine Butylbromide Injection 10 mg/ml; 20 mg/ml	1ml
26	Ketamine Hydrochloride Injection 25 mg/ml ; 50 mg/ml	5ml , 10ml
27	Labetalol Injection 5 mg/ml	4ml , 20ml
28	Leucovorin Calcium Injection 10 mg/ml	5 ml
29	Levetiracetam Injection 100 mg/ml	5ml
30	Lidocaine injection 2% (w/v)	Powder for Injection
31	L-Ornithine L-Aspartate Infusion 5 gm	10ml
32	Methylergometrine Injection 0.2 mg/ml	1ml
33	Midazolam Injection 1 mg/ml ; 3 mg/ml; 5 mg/ml	1ml , 3ml ,5ml ,10ml
34	Milrinone Injection 1 mg/ml	10ml
35	Nalbuphine Injection 10 mg/ml , 20 mg/ml	1ml , 10ml
36	Naloxone Injection 400 mcg/ml	1ml
37	Nicardipine Hydrochloride Injection 1 mg/ml	10ml
38	Nitroglycerin Injection 5 mg/ml	10 ml
39	Orphenadrine Citrate Injection 30 mg/ml	2ml
40	Phenytoin sodium Injection 50 mg/ml	2 ml , ml
41	Propranolol Injection 1 mg/ml	1ml
42	Protamine Sulphate Injection 10 mg/ml	5 ml , 25 ml
43	Rocuronium Bromide Injection 10 mg/ml	5ml , 10ml, 25ml
44	Succinylcholine Chloride Injection 20 mg/ml, 50 mg/ml	2ml , 10ml

Product List (Oncology)

- | | |
|--|---|
| 1 Abiraterone acetate Tablets 250 mg; 500 mg | 36 Imatinib Capsules 100 mg; 400 mg |
| 2 Anastrozole Tablets 1mg | 37 Imatinib Tablets 100 mg; 400 mg |
| 3 Anidulafungin Injection 100 mg | 38 Irinotecan Hydrochloride Injection 2 ml; 5 ml |
| 4 Axitinib Tablet 1 mg; 5 mg; 50 mg | 39 Lapatinib Tablets 250 mg |
| 5 Bicalutamide Tablets 50 mg | 40 L-Asparaginase For Injection
5000 K.U./Vial; 10000 K.U./Vial; 10000 U.I |
| 6 Bleomycin Injection 15 Units; 30 Units | 41 Lenalidomide Capsule 5 mg; 10 mg; 15 mg; 25 mg |
| 7 Bortezomib for Injection 2.0 mg; 2.5 mg; 3.5 mg | 42 Lenvatinib Capsules 4 mg; 10 mg |
| 8 Capecitabine Tablets 150 mg; 500 mg | 43 Letrozole Tablets 2.5 mg |
| 9 Carboplatin for Injection 150 mg; 450 mg | 44 Leucovorin Calcium Injection 15 mg; 50 mg |
| 10 Caspofungin Acetate Injection 50 mg; 70 mg | 45 Leucovorin Calcium Tablets 15 mg |
| 11 Cisplatin Injection 10 mg; 50 mg | 46 Liposomal Doxorubicin Hydrochloride injection 20 mg |
| 12 Cyclophosphamide Injection 200 mg; 500 mg; 1000 mg | 47 Megestrol Acetate Tablets 40 mg |
| 13 Cyclophosphamide Tablets 50 mg | 48 Melphalan Tablets 2 mg; 5 mg |
| 14 Cytarabine Injection 100 mg/ml | 49 Micafungin Injection 50 mg; 100 mg |
| 15 Dacarbazine for Injection 200 mg; 500 mg | 50 Mitomycin for Injection 2 mg; 10 mg; 20 mg |
| 16 Dasatinib Monohydrate Tablets
20 mg; 50 mg; 70 mg; 100 mg | 51 Oxaliplatin for Injection 50 mg; 100 mg |
| 17 Daunorubicin Hydrochloride for Injection 20 mg | 52 Paclitaxel (Protein-bound particles) injection 100 mg/ vial |
| 18 Decitabine Injection 50 mg | 53 Paclitaxel Injection 100 mg; 260 mg; 300 mg |
| 19 Degarelix for injection 80 mg; 120 mg | 54 Pegylated L-Asparaginase for Injection 3750 IU/5 ML |
| 20 Docetaxel Injection Concentrate 20 mg; 80 mg | 55 Pemetrexed for Injection 100 mg; 500 mg |
| 21 Doxorubicin Hydrochloride Injection 10 mg; 50 mg | 56 Pomalidomide Tablets 1 mg; 2 mg; 4 mg |
| 22 Enzalutamide Capsules 40 mg, 80 mg | 57 Rucaparib Tablets 200 mg; 250 mg; 300 mg |
| 23 Epirubicin Hydrochloride for Injection 10 mg; 50 mg | 58 Sodium 2- Sulphanylethanedisulphonate (Mesna) Injection
200 mg/2 ml |
| 24 Erlotinib Tablets 100 mg; 150 mg | 59 Sorafenib Tablets 200 mg |
| 25 Estramustine Phosphate Capsules 140 mg | 60 Sunitinib Malate Capsules 12.5 mg; 25 mg; 50 mg |
| 26 Etoposide Injection 100 mg / 5 ml | 61 Tamoxifen Tablets 10 mg; 20 mg |
| 27 Fluorouracil Injection 250 mg/5 ml | 62 Tegafur + Uracil Capsules (100 mg + 224 mg) |
| 28 Flutamide Tablets 250 mg | 63 Temozolomide Capsules 20 mg; 100 mg; 250 mg |
| 29 Gefitinib Tablets 250 mg | 64 Thalidomide Capsules 50 mg; 100 mg; 200 mg |
| 30 Gemcitabine For Injection 200 mg; 1000 mg | 65 Topotecan Injection 2.5 mg |
| 31 Hydroxyurea Capsules 500 mg | 66 Vinblastine Sulphate Injection 10 mg |
| 32 Ibandronic Acid Injection 500 mg | 67 Vincristine Sulphate injection 1 mg |
| 33 Ibandronic Acid Tablets 150 mg | 68 Vinorelbine Injection 10 mg; 50 mg |
| 34 Idarubicin Injection 5 mg; 10 mg | 69 Zoledronic Acid for Injection 4 mg (Lyophilized) |
| 35 Ifosfamide for Injection With Mesna Injection
500 mg; 1 gm; 2 gm | |

Product List (Inhaler)

- 1 Beclomethasone Dipropionate Inhaler 50 mcg; 100 mcg; 200 mcg; 250 mcg
- 2 Budesonide Inhaler 100 mcg; 200 mcg; 400 mcg
- 3 Ciclesonide Inhaler 80 mcg; 160 mcg
- 4 Fluticasone Propionate Inhaler 50 mcg; 125 mcg; 250 mcg
- 5 Formoterol Fumarate + Budesonide Inhaler (6 mcg + 100 mcg); (6 mcg + 200 mcg); (6 mcg + 400 mcg)
- 6 Formoterol Fumarate + Fluticasone Propionate Inhaler (6 mcg + 50 mcg); (6 mcg + 125 mcg); (6 mcg + 250 mcg)
- 7 Formoterol Fumarate Inhaler 12 mcg
- 8 Ipratropium Bromide + Fenoterol Hydrobromide Inhalation (20 mcg + 50 mcg)
- 9 Ipratropium Bromide Inhaler 20 mcg
- 10 Levosalbutamol + Beclomethasone Dipropionate Inhaler (50 mcg + 50 mcg)
- 11 Levosalbutamol + Ipratropium Bromide Inhaler (50 mcg + 20 mcg)
- 12 Levosalbutamol Sulphate Inhaler 50 mcg
- 13 Salbutamol + Beclomethasone Dipropionate Inhaler (100 mcg + 50 mcg)
- 14 Salbutamol + Ipratropium Bromide Inhaler (100 mcg + 20 mcg)
- 15 Salbutamol Inhaler 100 mcg
- 16 Salmeterol + Fluticasone Propionate Inhaler (25 mcg + 50 mcg); (25 mcg + 125 mcg); (25 mcg + 250 mcg)
- 17 Salmeterol Inhaler 25 mcg
- 18 Tiotropium + Formoterol + Ciclesonide Inhaler (9 mcg + 6 mcg + 200 mcg)
- 19 Tiotropium + Formoterol Fumarate Inhaler (9 mcg + 6 mcg)
- 20 Tiotropium Inhaler 9 mcg

Product List (Newly Developed Products)

- 1 Eltrombopag Tablets 25 mg , 50 mg , 75mg
- 2 Sugammadex Injection 100 mg/ml
- 3 Tofacitinib Tablets 5 mg
- 4 Varenicline Tablets 1 mg
- 5 Bempedoic Acid Tablets 180 mg
- 6 Bempedoic Acid + Ezetimibe Tablets (180 + 10 mg)
- 7 Cis Atracurium Besylate Injection 2 mg/ml
- 8 Levetiracetam Injection 100 mg/ml
- 9 Levetiracetam Oral Solution 100 mg/ml
- 10 Dapagliflozin + Metformin Hydrochloride (XR) Tablets (5 mg + 1000 mg); (10 mg + 1000 mg)
- 11 Apixaban Tablets 2.5 mg; 5 mg
- 12 Faropenem (ER) Tablets 300 mg
- 13 Filgrastim Injection 300 mcg , 480 mcg (Pre-filled Syringe)
- 14 Leuprolide injection (Depot) 3.75 mg , 11.25 mg
- 15 Levothyroxine Sodium Tablets 25 mcg , 50 mcg , 100 mcg
- 16 Mexiletine Hydrochloride Capsules 150 mg, 200 mg, and 250 mg
- 17 Pancreatin + Simethicone Tablets (100 mg+ 80 mg) ; (170 mg + 80 mg)
- 18 Pegfilgrastim Injection 6 mg / 0.6 ml (Pre-filled Syringe)
- 19 Sacubitril + Valsartan Tablets (24 + 26 mg) , (49 + 51 mg), (97 + 103 mg)
- 20 Sitagliptin + Metformin (XR) Tablets (50 mg + 1000 mg) , (100 mg + 1000 mg)
- 21 Ferric Carboxymaltose Injection 500 mg / 10 ml
- 22 Alpha-Lipoic Acid Injection 25 mg/ml

Product List

Large Volume Parenteral

- | | |
|--|---|
| 1 Ciprofloxacin Intravenous Infusion 200 mg / 100ml | 9 Ofloxacin Intravenous Infusion 200 mg/100 ml |
| 2 Dextrose Intravenous Injection
5% , 10% , 20% , 25% , 50% | 10 Paracetamol Intravenous Infusion 1000 mg/100 ml |
| 3 Fluconazole Intravenous Infusion 200 mg / 100 ml | 11 Amino Acid Infusion 5% , 7% , 8%,10% Parental |
| 4 Glucose Intravenous Infusion 5%; 10%; 20%; 25% | 12 Ringer Lactate Infusion |
| 5 Levofloxacin Intravenous Infusion 500 mg/100 ml | 13 Sodium Chloride + Glucose Intravenous Infusion
(0.11% + 5%); (0.2% + 5%); (0.33 % + 5%); (0.45% + 5%);
(0.9 % + 5 %) |
| 6 Linezolid Intravenous Infusion 200 mg/100 ml | 14 Sodium Chloride Intravenous Infusion 0.45%; 0.9%; 1.6% |
| 7 Moxifloxacin Intravenous Infusion 400 mg/250 ml | 15 Sodium Chloride Intravenous Infusion 3% |
| 8 Ofloxacin + Ornidazole Intravenous Infusion
(200 mg + 500 mg), 100 ml | 16 Sodium Lacatate Intravenous Infusion 1.85% |
| | 17 Tinidazole Intavenous Infusion 200 mg / 100 ml |

Ophthalmics

- | | |
|---|--|
| 1 Atropine Eye Drops 1% w/v | 15 Ketorolac Tromethamine Ophthalmic Solution 0.4% w/v |
| 2 Betamethasone Eye/Ear Drops 0.1% w/v | 16 Latanoprost Ophthalmic Solution 50 mcg |
| 3 Betamethasone + Neomycin Eye/Ear Drops
(0.1 % w/v + 0.5 % w/v) | 17 Moxifloxacin Eye Drops 0.5% w/v |
| 4 Brimonidine Tartrate + Timolol Maleate Ophthalmic
Solution (2 mg + 5 mg) | 18 Neomycin Sulphate + Dexamethasone Sodium Phosphate
Ophthalmic Solution (0.50 % w/v + 0.1 % w/v) |
| 5 Brimonidine Tartrate Ophthalmic Solution 1 mg | 19 Ofloxacin & Dexamethasone Eye/Ear Drops 0.3 % w/v |
| 6 Carbachol Intraocular Solution 0.01% w/v | 20 Olopatadine Hydrochloride Ophthalmic Solution 0.1% w/v |
| 7 Carboxy Methyl Cellulose Eye Drops 0.5% w/v | 21 Polyvinyl Alcohol + Povidone Eye Drops (1.4% w/v + 0.6% w/v) |
| 8 Chloramphenicol Eye / Ear Drops 0.5% w/v | 22 Potassium Iodine + Sodium Chloride + Calcium Chloride Eye
Drops (3.3% w/v + 0.83% w/v +1.325% w/v) |
| 9 Ciprofloxacin Eye/Ear Drops 0.3% w/v | 23 Sodium Hyaluronate solution 1 %, 1.4 % |
| 10 Cyclopentolate Eye Drops 10 mg | 24 Sulphacetamide Sodium + Zinc Sulphate Eye/Ear Drops
(12% w/v+ 0.1 %w/v) |
| 11 Dexamethasone Sodium Phosphate
Ophthalmic Solution 0.1 % w/v | 25 Tobramycin Eye/Ear Drops 0.3% w/v |
| 12 Gentamicin Eye / Ear Drops 0.3% w/v | 26 Tobramycin + Dexamethasone Ophthalmic Solution
(0.3% w/v + 0.1% w/v) |
| 13 Gentamicin Sulphate + Dexamethasone Eye/Ear Drops
(0.3 % w/v + 0.1 % w/v) | 27 Tropicamide Eye Drops 1% w/v |
| 14 Homatropine Hydrobromide Eye drops 2 % w/v | 28 Trypan Blue Ophthalmic Solution 0.6 mg, 0.06% w/v |

Contrast Media

- | | |
|---|--|
| 1 Diatrizoate Meglumine and Diatrizoate Sodium Injection
(370 mg I/ml) 20 ml; 50 ml; 100 ml or 76% | 8 Iodixanol Injection (270 mg I/ml) 50 ml; 100 ml |
| 2 Diatrizoate Meglumine and Diatrizoate Sodium Injection
(292mg I/ml) 20 ml; 50 ml or 60% | 9 Iodixanol Injection (320 mg I/ml) 50 ml; 100 ml; 200 ml |
| 3 Iohexol Injection (240 mg I/ml) 10 ml; 20 ml; 50 ml | 10 Iopromide Injection (300 mg I/ml) 50 ml; 100 ml |
| 4 Iohexol Injection (300 mg I/ml) 50 ml; 100 ml | 11 Iopromide Injection (370 mg I/ml) 50 ml; 100 ml |
| 5 Iohexol Injection (350 mg I/ml) 50 ml; 100 ml; 200 ml | 12 Gadopentetate Dimeglumine Injection
(469 mg/ml) 10 ml; 15 ml; 20 ml |
| 6 Iopamidol Injection (300 mg I/ml) 50 ml; 100 ml | 13 Meglumine Gadoterate Injection
(376.9 mg/ml) 10 ml; 20 ml |
| 7 Iopamidol Injection (370 mg I/ml) 50 ml; 100 ml | 14 Diatrizoate Meglumine and Diatrizoate Sodium
Oral Solution (370 mg I/ml) 100 ml or 76% |

Product List (Semi Solid)

- | | | | |
|----|--|----|--|
| 1 | Acyclovir Cream 5% | 26 | Fusidic Acid Cream 2% |
| 2 | Adapalene + Clindamycin Phosphate Gel (0.1 % + 1 %) | 27 | Glycolic Acid with Aloe vera Cream 6% ;12% |
| 3 | Adapalene Gel 0.1% | 28 | Halobetasol Propionate + Salicylic acid Cream (0.05% + 3%) |
| 4 | Amorolfine Cream 0.25% | 29 | Hydrocortisone Acetate Cream 1 % w/w |
| 5 | Beclomethasone Dipropionate + Neomycin Sulphate Cream (0.025 % + 0.5 %) | 30 | Ketoconazole + Clobetasol Propionate + Neomycin Sulphate Cream (2 % + 0.05 % + 0.35 %) |
| 6 | Beclomethazone Dipropionate + Clotrimazole + Neomycin Sulphate Cream (0.025 % + 1 % + 0.5 %) | 31 | Ketoconazole Cream 2% |
| 7 | Benzoyl Peroxide Gel 2.5 %; 5 % | 32 | Lidocaine + Prilocaine Cream (2.5 % + 2.5 %) |
| 8 | Betamethasone Dipropionate Cream 0.05% | 33 | Lidocaine HCl Cream 2% |
| 9 | Betamethasone Dipropionate + Salicylic Acid Ointment (0.05 % + 3 %) | 34 | Methyl Salicylate Cream 25.0 % w/w |
| 10 | Betamethasone Valerate Cream 0.1% | 35 | Metronidazole + Povidone Iodine Cream (1 % + 5 %) |
| 11 | Cepae Extract + Heparin Sodium + Allantoin Gel (0.1 gm + 50 IU + 0.01 gm) | 36 | Metronidazole Gel 0.75 %; 1 % |
| 12 | Ciclopirox Olamine Lacquer 8% | 37 | Mometasone Furoate Cream 0.1% |
| 13 | Ciclopirox Olamine Cream 1% | 38 | Mometasone Furoate + Fusidic Acid Cream (0.1 % + 2 %) |
| 14 | Clindamycin + Nicotinamide Cream (1 % + 4 %) | 39 | Mometasone Furoate + Salicylic Acid Cream (0.1 % + 5 %) |
| 15 | Clindamycin Phosphate Gel 1%; 5 % | 40 | Mupirocin + Fluticasone Propionate Ointment (2 % + 0.005 %) |
| 16 | Clobetasol Propionate Cream 0.05% | 41 | Mupirocin Ointment 2% |
| 17 | Clotrimazole Cream 1%; 2 % | 42 | Neomycin Sulphate Cream 0.5% |
| 18 | Clotrimazole + Halobetasol Cream (1 % + 0.05 %) | 43 | Nystatin Cream 100000 IU |
| 19 | Clotrimazole + Beclomethasone + Gentamicin Cream (1 % + 0.025 % + 0.1 %) | 44 | Povidone-Iodine Ointment 1 %; 5 %; 10 % |
| 20 | Clotrimazole + Beclomethasone Dipropionate Cream (1 % + 0.025 %);(1 % + 0.05 %) | 45 | Silver Nitrate Gel 0.2% |
| 21 | Clotrimazole + Betamethasone Dipropionate + Neomycin Sulfate Cream (1 % + 0.05 % + 0.5 %) | 46 | Silver Sulphadiazine Cream 1% |
| 22 | Diclofenac Gel 0.01% | 47 | Tacrolimus Ointment 0.03 %; 0.1 % |
| 23 | Diclofenac + Diethylamine + Linseed oil + Methyl Salicylate + Menthol Gel (1 % + 3 % + 10 % + 5 %) | 48 | Urea Cream 5 %; 10 %; 20 %; 40 % |
| 24 | Diclofenac + Methyl Salicylate + Menthol Gel (1 % + 8 % + 2 %) | 49 | Zinc Oxide Cream 10% |
| 25 | Fluticasone Cream 0.05% | | |